Development and Demonstration of Vertical Flow
Constructed Wetlands as Decentralized Wastewater

Treatment System in Tropical Climate
THESIS

Submitted in partial fulfillment

of the requirements for the degree of

DOCTOR OF PHILOSOPHY
By
Mr. Anant Yadav

Under the Supervision of
Prof. Srikanth Mutnuri

and Co-Supervision of

Prof. Florent Chazarenc

BITS Pilani

Pilani | Dubai | Goa | Hyderabad

BIRLA INSTITUTE OF TECHNOLOGY AND SCIENCE, PILANI
2019



BIRLA INSTITUTE OF TECHNOLOGY AND SCIENCE, PILANI

Certificate

This 1s to certify that the thesis entitled “Development and Demonstration of Vertical Flow
Constructed Wetlands as Decentralized Wastewater Treatment System in Tropical Climate™
[...]
organics, which can be degraded by the microorganism present naturally in the environment in

some time (Chen et al., 2018). The problem occurs due to the rapid increase in the population



Chapter 1: Introduction and literature review

mostly in the form of concentrated cities, thus resulting in the production of massive amount
of organic waste in a concentrated area. Moreover, the microorganism is incapable of degrading
the organic waste at the same pace as it is produced in the cities and towns. As a result, most
of the waste is discarded into the environment, which stays there for long enough to pollute the
surrounding and releasing hazardous gases and chemical (Macklin et al., 2011). The
wastewater from households (1-5 people equivalent) and small colonies or villages (100-200
people equivalent) generally contains water from Kkitchen, toilets, and bathrooms. The
wastewater is termed as domestic wastewater or municipal wastewater or sewage water which
mainly comprises of faeces, urines, detergent, personal care products and organics from the
kitchen (Ajay et al, CPCB 2013, Jonsson et al., 2005). In a centralized system for wastewater
treatment, the wastewater either pumped or through gravity is transferred to municipal
treatment plants returned to water bodies after treatment. Most of the water form small colonies
and single household in the cities goes untreated. This is mainly because there is no proper
drainage system to connect it to centralised system or decentralized system to treat the
wastewater. There is a need to make an effort to develop an appropriate drainage system
connecting every colony and single household or to develop a proper decentralized system,
which can work at the level of colonies and single household. This can only be possible if
government and society operates in a closed loop to develop a system and monitoring them

regularly to make the system more sustainable and friendly (Kuttuva et al., 2018).

According to the Census in India, only 13% of Goa's urban population is served by the
sewerage system, much lower than all India average of 28%, the state lacks well-knit sewerage
network, and majority of population is still dependent on traditional septic tanks with soak pit
system for disposal of wastewater (Singh et al., 2016. The primary purpose of this proposal is
to develop financially affordable and simple to operate decentralized technologies that will
produce high-quality effluent for safe disposal or agricultural re-use. The methodology is to
validate a small-scale wastewater treatment solution in the Indian context. It is clear that
according to the contexts the treatment requirements might be different vary from colonies in
cities to small village or slum. After the validation of methodology for the treatment plant the

technology can be to Indian companies for their commercialization.
1.2.2 Wastewater generation, the current situation of treatment in India

Dumping of 2900 MLD of sewage from cities and town is the primary source of pollution of

the rivers and water bodies in India. The major big cities in India are along the river, and the



Chapter 1: Introduction and literature review

sewage from these cities goes to the river directly without any treatment. Treatment and reusing
this of domestic wastewater for irrigation will prevent pollution of water bodies and also save

a huge amount of fresh water to be used in irrigation and can also provide nutrient to the fields.

According to the report publish by Ministry of Environment in 2017, the sewage generation in
urban areas of India is 61948 MLD, and the installed treatment capacity is just for 23277 MLD
creating a massive gap of 38671 MLD, which released out in open environment and pollutes
water bodies and groundwater sources (Siddeshwara et al., 2017; Vasanthi et. at., 2017). From
the Table 1.1, it can be seen that there are states and union territory in India, which do not have
any treatment facility. State of Tripura is only treating 0.05 MLD, which is negligible compared
to what it is generating per day. Gujrat is generating 4119 MLD, and the state is treating 3062
MLD, which is one of the most efficient state in the list in case of treatment of sewage. The
state Kerala generates 2552 MLD wastewater but the treatment facility is only available for
152.97 MLD. Two states, Himachal Pradesh, Sikkim and one union territory have installed
treatment capacity more than the sewage generation in the state.

Table 1.1: State-wise sewage generation in urban areas and treatment capacity available

Sl State/Union Territory Sewage Generation | Installed Treatment
No. ,in urban  areas | Capacity (MLD)
(MLD)
1. Andaman & Nicobar | 22 -
Islands
2. Andhra Pradesh 2871 247 .27
3. Arunachal Pradesh 50 -
4. Assam 703 0.21
5. Bihar 1879 124.55
6. Chandigarh 164 314 .5
7. Chhattisgarh 951 -
8. Dadra & Nagar Haveli 26 -
9. Daman & Diu 29 -
10. Goa 145 74.58
11. Gujarat 4119 3062.92
12. Haryana 1413 852.7




Chapter 1: Introduction and literature review

13. Himachal Pradesh 110 114.72
14. Jammu & Kashmir 547 264.74
15. Jharkhand 1270 117.24
16. Karnataka 3777 1304.16
17. Kerala 2552 152.97
18. Lakshadweep 8 -
19. Madhya Pradesh 3214 482.23
20. Maharashtra 8143 5160.36
21. Manipur 132 -
22. Meghalaya 95 1
23. Mizoram 90 10
24, Nagaland 92 -
25. Delhi 4155 2693.7
26. Odisha 1121 385.54
27. Puducherry 136 68.5
28. Punjab 1664 1245.45
29. Rajasthan 2736 865.92
30. Sikkim 24 31.88
31. Tamil Nadu 5599 1799.72
32. Telangana 1671 685.8
33. Tripura 154 0.05
34. Uttar Pradesh 7124 2646.84
35. Uttarakhand 495 152.9
36. West Bengal 4667 416.9
Total 61948 23277

Source : G.M. Siddeshwara et al ; 2017

As per Central Pollution Control Board, there are total 816 STPs in India out of which only
522 are under operation, and 79 are non-operational, whereas remaining are either under
construction or proposed. From the Table 1.2 it can be analysed that in current situation only
18883.2 MLD of wastewater is getting treated effectively out of 61948 MLD. That is only 30%

of the whole volume of wastewater produced. This concludes that 70% of sewage generated in

India end up in rivers or other disposing areas (Shekhar et al., 2015).




Chapter 1: Introduction and literature review

Tale 1.2: Sewage treatment plants (STPs) located in India in the year 2014-15

SI.No. Status Nos. Of STPs Capacity (MLD)
1. Operational 522 18883.2
2 Non-operational 79 1237.16
3. Under Construction | 145 2528.36
4 Proposed 70 628.64
Total 816 23277.36

Source : Vishal et al. 2015

1.2.3. Wastewater treatment technologies in India and their problems

The major system used in India for the treatment of sewage water is Activated sludge process
(ASP). ASP is a biological system for wastewater treatment, in this system the sludge rich in
bacterial biomass is responsible for the treatment of wastewater. It works on the principle of
continuous aeration, where the energy is injected to the system in the form of oxygen for the
growth of microorganism which grows and feed on the organic materials available in the
wastewater and form particle which clump together which can be separated by physical means.
This clumps formed will settles down in settling tank from which clean water can be separated
(Eckenfelder et al., 1998; Hreiz et al., 2015). This technology is very effective in the treating
organic carbon, nitrogen, phosphorus etc. form the wastewater. There are disadvantages of this
technology that it requires huge operation and maintenance cost also require skilled labours
(operational costs is around .028 dollars per cubic meter) (Pincince et al.,1997; Hansen et al.,
2007). There are other technologies which can also be used depending on the water quality to
be treated and space available for the construction of the system. All the different treatment
technologies are given in Table 1.3 with their advantages and disadvantages. These
technologies also require constant electricity supply for aeration and pumping of water (energy
requirement is 0.46 kWh/m3) (Bodik et al., 2013). Irregular power supplies hamper the

treatment capacity of the system (Soares et al., 2017).

Membrane bioreactors are very impressive technology for the treatment of wastewater in a
small area. This technology has certain limitation such as membrane surface fouling,
membrane channel clogging, process complexity, high capital cost and operating costs, limited
flow capacity — equalization required, cleaning chemicals necessary, increased foam potential,

fine screening required, all of them effects the result of membrane bioreactors (Santos et .at al.,



Chapter 1: Introduction and literature review

2011; Judd et. al., 2008, Lo et al., 2015). Fixed aerated bed (FAB) reactor requires extra media.
This media is designed in such way to provide large surface area for the growth of microbes.
In this technology, each vendor provides different criteria for the relative ratio between the
media and volume of the reactor which makes it difficult to make a common standard and also
the quality of media varies that affect the treatment efficiency of the system. This system also
requires higher energy, if it has to be used without methanation (Suresh Kumar et al., 2013).
The main disadvantage of FAB is that it requires efficient design of inlet and outlet for proper
distribution of flow and also requires continuous source of energy for pupping (Burghate et al.,
2013). This type of reactors also requires controlled condition such as pH, temperature and

oxygen content (Ye et al., 2016).

All this technology does not handle sudden changes in the volume and quality of sewage; they
are generally designed for particular volume and type of sewage. They are very sensitive to
certain type of industrial wastewater which have high antibiotic or having a COD to BOD ratio
less than 0.6. The sludge obtained after the treatment of waster also require suitable treatment
for the disposal (Sezgin et al., 1982; Nilsson et al., 2005). One of the significant problems with
these technologies is that it requires high energy, high operational and maintenance cost and
skilled labour to maintain and run the system. They are not suitable for small or very little
systems, so a technology needs to be developed that can be adjusted for small or very small
systems. In India most of the plants are run by unskilled person (particular civil or some other
engineers) not having proper technical knowledge. To manage these technology, it requires
certain knowledge about the biology of the system. Thus, to understand the biology of the
system it requires person which should have some short training (Chatterjee et al., 2016).



Chapter 1: Introduction and literature review

Table 1.3: Different wastewater treatment technologies used in India.

in high COD-BOD.

Better nitrogen removal

ASP MBR  (Membrane | SBR MBBR/FAB ASFF(Aeration
(Activated Sludge | bioreactor) (Sequential Batch | (Fluidized aerated | Submerged fixed film)
Process) reactor) bed)
Working Activated Sludge Activated sludge coupled | Modified activated | Activated sludge  with | Activated sludge with fixed
Principal Process (Continuous | with Ultrafiltration sludge process (Batch | suspended media support submerged media
Process) (Continuous) process) (Continuous)
Advantage Good COoD BOD | Good quality effluent Can handle flow rate | Good COD BOD reduction. | Smaller footprint compared to
reduction variations. Works fine | Smaller footprint. ASP

Disadvantage

Huge footprint

Highly expensive. High
recurring and operational
expenses due to the usage

of UF membrane

Requires bigger tank.

Cannot handle flow rate
variations. Plant fails easily
with slight variations in
influent. Hard to

troubleshoot.

Fixed media clog easily. No
proper growth of microbes on

media as it is not moving.

Energy

consumption

0.46 kwh/m?
(Bodik et al., 2013)

0f0.5-0.7 kWh/m?
(Krzeminski et al., 2012)

0.330 kWh/m?
(Gu et al. 2017)

0.38 kWh m?
(Li et al., 2016)

0.17 kWh/m3
(Stillwell et al., 2010)




Chapter 1: Introduction and literature review

Biological treatment
methods

Y

Y Y
‘ Aerobic ] l Anaerobic ] Constructed Wetlands
\L ¢ Contact beds
Suspended growth ] Attached growth | UASBs Verf'cal flow
Hybrid Horizontal flow
v ‘l’ Anaerobic Hybrid wetland
Activated sludge Trickling filter Reactors
Extended aeration Moving bed bioreactor
Sequential batch Rotating bio-disc
reactor Land treatment

Membrane bioreactor
Aerated lagoons
Waste stabilization pond

Fig 1.1: Types of wastewater treatment technology source (modified from Ranade et al., 2014)

The other alternative technology to treat wastewater is anaerobic digestion (AD) (Figure 1.1).
In AD, the anaerobic microbes decompose larger complex organic molecules to a smaller
molecule like CO», H2S, NH3z and produce energy in the form of methane (CH4) (Rasi et al.,
2007). This technology is widely used to treat wastewater and solid waste all over the world.
In India, this technology was first established to treat human waste for the first time in 1897
(Patha et al., 2014). AD technology is seen as one of the most versatile technology as it can be
used to almost all the organic waste. It is easy to use, locally manageable and can be used in
the septic tank itself without adding anything to the cost (Deng et al., 2017). This technology
on one side solve the problem associated with waste disposal and on the other side it produces
energy. In Haryana and Maharashtra, most of the houses have a toilet fitted with AD tanks
which solve the purpose of waste disposal and also provides electricity for home and manure
for agricultural fields (Issar et al., 2003; Diwakar et al., 2012).

In anaerobic digestion only 5-10% of energy is available for the bacteria from organic matter
compared to its counterpart aerobic digestion. In AD most of the energy ends up in methane
formation, due to this the energy available for bacterial growth is less. Thus, the growth rate of
bacteria’s is prolonged and they became sensitive to other environmental conditions like pH,
temperature and alkalinity of the system (Feilden et al., 1983). The loading rate of the system
should be managed strictly as these systems are susceptible to changes. Change in loading rate

causes stress to the system. Which results in sifting of methane production pathway bacteria to

9



Chapter 1: Introduction and literature review

fatty acid production pathway, which changes the alkalinity of the system (Dasa et al., 2016).
The anaerobic system could be a great alternative, but the rate of treatment is low as compared
to the amount of wastewater generating in the cities (Fulhage et al., 1979). Anaerobic digestors
are incapable of handling sludge released after treatment of wastewater. Hence, it requires a

post-treatment method for the sludge generated from the digester (Virkutyte et al., 2015).

Decentralized Wastewater Treatment Systems (DEWATS) can provide a great alternative to
treat wastewater in the rural parts of India. The technology was developed by international
experts to make the system low cost and reliable. DEWATS system can be used to treat waster
from domestic, industrial source and housing complex/settlements. The system can treat
wastewater from 1ms3 to 1000m? per day (Ulrich et al., 2009). The system contained four steps,
primary treatment, i.e. settling; secondary treatment has anaerobic baffled reactors; the
secondary aerobic or facultative treatment it includes horizontal gravel filters; and the last step
is post-treatment which has aerobic polishing ponds (Sindall et al., 2018). DEWAT systems
have high reliability and longevity, due to their modular design it can be changed according to
the need. They need very low resource and cost efficient and all the type of treatments is
provided in one package. This has high reusability of treated water and is easy to maintain with
very little technical knowledge. This decentralized system is a very effective alternative to a
centralised system, in small villages and single household (Hazarika et al., 2019).